
Page 1 of 12

WF303118WAA

Note: Please do not fully tighten all the screws 
until the overall frame is built



Page 2 of 12



Page 3 of 12

Exploded View

1

2

3

4

5

6

6

7

8

10

10

11

11

11

12

1314

15

12

1314

15 11

9



Page 4 of 12

Hardware List
Dowels M8 x 30mm

A 26 pcs

Minifix Bolt

B 15 pcs

Minifix Cam

C 15 pcs

Screw M4 x 45mm

D 8 pcs

Screw M4 x 38mm

E 8 pcs

Screw M3.5 x 16mm

F 74 pcs

Handle

G 2 pcs

Handle Screw M4 x 20

H 2 pcs

Shelf Support

I 8 pcs

Metal Leg Bracket

J 6 pcs

Wooden Leg

K 6 pcs

Drawer Slide 12” 

L 2 set

Sliding Door Roller

M 4 pcs

Roller Plate

N 4 pcs

Nails

P 28 pcs

Tools Required (Not Included)



1

2

Page 5 of 12

Turn

L

F F

L

F F

B   7 pcs

L  4 pcsF   8 pcs

A   4 pcs

A   8 pcs

1

4 5



Page 6 of 12

4

1

8

B   8 pcs

C   7 pcs

A  14 pcs

2

3

3

4

11 12 12

13 13

11
8

5



Page 7 of 12

D   8 pcs

C   4 pcs

5

6

2

3

4
1

5

2

3

4

7
5



Page 8 of 12

K   6 pcs

J   6 pcsF   30 pcs

7

8

7

7



Page 9 of 12

N   4 pcsM   4 pcsF   20 pcs

F   8 pcs

9

10

10

10
Half tighten the screw to
Point No. 1
Ziehen Sie die Schraube 
halb an Punkt Nr. 1 an

Slide Up the Roler Plate
to the rail (1)
Schieben Sie die 
Rollenplatte auf die
Schiene (1)

Tighten the screw at 
Point No. 2
Ziehen Sie die
Schraube an Punkt
Nr. 2 fest

1
1



Page 10 of 12

P  28 pcs

I   8 pcs

11

12

6

6

2

3

4

5

9



C   4 pcsE   8 pcsL   4 pcsF   8 pcsH   2 pcsG   2 pcs

13

Page 11 of 12

L

F

F

12

13

12

13
11

12

11

11

15

15

14

x2



14

15

Page 12 of 12

11

11

10

10

10

10


